A DC-10
AADELTA 50-820 Part No. 1348469

-~
1
</
6’?‘\\
7(2)— 4
N8
~ '/&9
10
11 (6)
12 (6)
13 (6)
- 15C 158
ol 15D (3)
N
~ \\ﬁ%%
)/ ABF
15A L
39 (4) ;
40 (4) WIRING DIAGRAM
MOTOR 115V
MOTOR LEAD #1
SWITCH
= BLACK [ ——1 /[ | RED
— POWER| ) WHIT | ( MOTOR LEAD #4 25 uf
CORD | GREEN n MOTOR LEAD #2 250V
— 1 — RED
MOTOR LEAD #3
—

Page 1/DC-10/FPB



REPLACEMENT PARTS

.} 3

NO. NO,

1 901-01-060-0606 5/16-18 X 5/8" HEX HD SCR 26 904-01-010-1636 FLAT WASHER

2 904-01-010-1604 5/16" FLAT WASHER 27 902-01-020-1227 1/2-20 JAM NUT

3 1346843 INTAKE 28 901-01-060-3118 5/16-18 X 3" HEX HD SCR

4 904-01-010-1604 5/16” FLAT WASHER 29 1346854 CLAMP

S 902-01-010-1300 5/16-18 HEX NUT 30 902-01-120-1034 1/4-20 HEX NUT

6 1346844 UPPER SUPPORT 3 904-02-020-2093 1/4" LOCK WASHER

7 1346845 CLAMP 32 901-01-060-0612 1/4-20 X 5/8" HEX HD SCR

8 1346846 LOWER SUPPORT 33 1343380 5/16" LOCK WASHER

9 1346847 HANDLE COVER 34 1346855 5/16-18 ACORN NUT

10 1346848 FRONT SUPPORT 35 1342476 CLAMP

1 1346849 FOOT 36 50-194 HOSE (SEE NOTE A)

12 1343545 (DIN 125) M4.1 FLAT WASHER 38 1346856 DUST GATE ASSY

13 1310547 (DIN 7981B) M4.2 X 12MM PANHD SCR 39 1310547 (DIN 79818B) M4.2 X 12MM PAN HD SCR
15 1346850 MOTOR ASSY, INCL: 40 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR
15A 1348463 SWITCH HOUSING 4 1346857 INTAKE PORT, INCL:

158 1348464 CAPACITOR (25 UF) 42 1346836 WARNING LABEL

15C 1348465 CLAMP 43 1346858 GASKET

15D 901-06-121-7383  #10-24 X 3/8" PAN HD SCR 44 901-01-060-0612 1/4-20 X 5/8" HEX HD SCR

15E 1320187 #10-24 X 1/4" PAN HD SCR 45 904-02-020-2093 1/4" LOCK WASHER

15F 1343759 SWITCH, /INCL: 46 1346858 BLOWER HOUSING (LH), INCL:

15G 1343758 SWITCH KEY 47 1346832 NAMEPLATE

15H 1348466 POWER CORD 48 1346860 CLAMP LOCK

b 1348467 GROMMET 49 1343390 5/16" LOCK WASHER

.- 1341198 WIRE NUT S0 902-01-010-1300 5/16-18 HEX NUT

16 1346851 GASKET 56 1346858 GASKET

17 1346852 BLOWER HOUSING (RH), INCL: 57 1346856 DUST GATE ASSY

18 1348231 ROTATION LABEL 58 1310547 (DIN 7981B) M4.2 X 12MM PAN HD SCR
19 1346837 WARNING LABEL 59 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR
20 902-01-120-1034 1/4-20 HEX NUT 60 1346861 EXHAUST PORT, INCL:

21 904-02-020-2093 1/4" LOCK WASHER 61 1346835 WARNING LABEL

23 904-01-031-2937 FLAT WASHER 62 1348470 DUST BAG ASSY (30 MICRON)

24 901-01-060-0607 5/16-18 X 3/4" HEX HD SCR 63 1343390 5/16" LOCK WASHER

25 1346853 IMPELLER 64 1346855 5/16-18 ACORN NUT

++ NOT SHOWN 65 1346862 REAR SUPPORT

NOTE A: REPLACEMENT HOSE IS PROVIDED OVERSIZE AND MUST BE CUT TO PROPER LENGTH

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at

the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.

Page 2/DC-10/FPB



